Permit number: AR0022403

AUTHORIZATION TO DISCHARGE UNDER THE NATIONAL POLLUTANT
DISCHARGE ELIMINATION SYSTEM AND THE ARKANSAS WATER AND AIR
POLLUTION CONTROL ACT

In accordance with the provisions of the Arkansas Water and Air Pollution Control Act (Act 472
of 1949, as amended, Ark. Code Ann. 8-4-101 et seq.), and the Clean Water Act (33 U.S.C. 1251
et seq.),

Bentonville Wastewater Treatment Plant

1901 N.E. A Street

Bentonville, AR 72712
is authorized to discharge from a facility located one mile northeast of Bentonville Square at
1901 N.E. "A" Street, in Section 20, Township 20 North, Range 30 West in Benton County,
Arkansas.
Latitude: 36° 23’ 27”; Longitude: 94° 12°14”

to receiving waters named:
[...]
ermination of concentration shall be the arithmetic average (weighted by flow
ue) of all the samples collected during that sampling day.

“Daily Average” (also known as monthly average) discharge limitations
ans the highest allowable average of “daily discharges(s)” over a calendar
mth, calculated as the sum of all “daily discharges(s)” measured during a
endar month divided by the number of “daily discharges(s)” measured during
t month. When the permit establishes daily average concentration effluent
itations or conditions, the daily average concentration means the arithmetic
:rage (weighted by flow) of all “daily discharges(s)” of concentration
ermined during the calendar month where C= daily concentration, F=daily flow
1 n=number of daily samples; daily average discharge= :

CIF1 + C2F2 +...CnFn

Fl1+F2...+Fn

“Daily Maximum® discharge limitation means the highest allowable “daily
charge” during the calendar month. . j

“Department” means the Arkansas Department of Pollution Control and
slogy (ADPCE).

“Director” means the Administrator of the U.S. Environmental Protection
ency and/or the Director of the Arkansas Department of Pollution Control and
slogy.

“Grab sample” means an individual sample collected in less than 15 minutes
:onjunction with an instantaneous flow measurement.

“Industrial User” means a nondomestic discharger, as identified in 40 CFR
}, introducing pollutants to a publicly-owned treatment works.

“National Pollutant Discharge Elimination System” means the national
gram for issuing, modifying, revoking and reissuing, terminating, monitoring
| enforcing permits, and imposing and enforcing pretreatment requirements,
ler sections 307, 402, 318 and 405 of the Clean Water Act.

“POTW? means a Publicly Owned Treatment Works.

“Severe property damage” means substantial physical damage to property,
nage to the treatment facilities which causes them to become inoperable, or
stantial and permanent loss of natural resources which can reasonably be
rected to occur in the absence of a bypass. Severe property damage does not
an economic loss caused by delays in products.

. “ADPCE” means the Arkansas Department of Pollution Control and Ecology.

“Sewage sludge” means the solids, residues, and precipitate separated from or
ated in sewage by the unit processes a publicly-owned treatment works. Sewage
used in this definition means any wastes, including wastes from humans,
tseholds, commercial establishments, industries, and storm water runoff that are
*harged to or otherwise enter a publicly-owned treatment works.

7-day average” discharge limitation, other than for fecal coliform bacteria,
he highest allowable arithmetic means of the values for all effluent samples
lected during the calendar week. The 7-day average for fecal coliform bacteria
1e geometric mean of the values of all effluent samples collected during the

Page 1 of Part IV
calendar week. The DMR should report the highest 7-day average obtained during

the calendar month. For reporting purposes, the 7-day average values should be
reported as occurring in the month in which the Saturday of the calendar week
falls in.

19.. “30-day average”, other than for fecal coliform bacteria, is the arithmetic
mean of the daily values for all effluent samples collected during a calendar
month, calculated as the sum of all daily discharges measured during a calendar
month divided by the number of daily discharges measured during that month. The
30-day average for fecal coliform bacteria is the geometric mean of the values for
all effluent samples collected during a calendar month.

20. “24-hour composite sample” consists of a minimum of 12 effluent portions
collected at equal time intervals over the 24-hour period and combined
proportional to flow or a sample collected at frequent intervals proportional to
flow over the 24-hour period. ;

21.  “12-hour composite sample” consists of 12 effluent portions, collected no
closer together than one hour and composited according to flow. The daily
sampling intervals shall include the highest flow periods.

22.  “6-hour composite sample” consists of six effluent portions collected no
closer together than one hour(with the first portion collected no earlier than 10:00
a.m.) and composited according to flow.

23. " “3-hour composite sample” consists of three effluent portions collected no
closer together than one hour(with the first portion collected no earlier than 10:00
a.m.) and composited according to flow.

24.  “Treatment works” means any devices and systems used in storage,
treatment, recycling, and reclamation of municipal sewage and industrial wastes,
of a liquid nature to implement section 201 of the Act, or necessary to recycle
reuse water at the most economic cost over the estimated life of the works,

. including intercepting sewers, sewage collection systems, pumping, power and

other equipment, and alterations thereof; elements essential to provide a reliable
recycled supply such as standby treatment units and clear well facilities, and any
works, including site acquisition of the land that will be an integral part of the
treatment process or is used for ultimate disposal of residues resulting from such
treatment.

25. “Upset” means an exceptional incident in which there is unintentional and
temporary noncompliance with technology-based permit effluent limitations
because of factors beyond the reasonable control of the permittee. Any upset does
not include noncompliance to the extent caused by operational error, improperly
designed treatment facilities, lack of preventive maintenance, or careless of
improper operations.

26. For “fecal coliform bacteria”, a sample consists of one effluent grab portion
collected during a 24-hour period at peak loads.

27. “Dissolved oxygen”, shall be defined as follows:

a. When limited in the permit as a monthly minimum, shall mean the lowest
acceptable monthly average value, determined by averaging all samples taken
during the calendar month; :

b. When limited in the permit as an instantaneous minimuri value, shall mean
that no value measured during the reporting period may fall below the stated value.
28. “The term “MGD” shall mean million gallons per day.

29. “The term “mg/l * shall mean milligrams per liter or parts million (ppm).
30. “The term “pg/l"” shall mean micrograms per liter or parts per billion (ppb).



Final Fact Sheet

for renewal of NPDES Permit Number AR0022403 to discharge to Waters of the State
1. PERMITTING AUTHORITY.
The issuing office is:
Arkansas Department of Environmental Quality
8001 National Drive
Post Office Box 8913
Little Rock, Arkansas 72219-8913
2 APPLICANT.
The applicant is:
Bentonville Wastewater Treatment Plant
1901 N.E. A Street
Bentonville, AR 72712
3 PREPARED BY.

The permit was prepared by: -

Loretta Reiber, P.E.
NPDES Branch, Water Division

4, DATE PREPARED.
The final permit was prepared on 11/18/2003.
3 PERMIT ACTIVITY.
Effective Date: 03/01/1998
Modification Date:  N/A
Expiration Date: 02/28/2003
The permittee submitted a permit renewal application on 08/12/2002. It is proposed that

the current NPDES permit be reissued for a 5-year term in accordance with regulations
promulgated at 40 CFR Part 122.46(a).




Page 2 of Fact Sheet
Permit No. AR0022403

RECEIVING STREAM SEGMENT AND DISCHARGE LOCATION.

The outfall is located at the following coordinates:

Latitude: 36° 23’ 33” Longitude: 94° 12’ 127

The receiving waters named:

from the plant site to Town Branch, then to Little Sugar Creek in Segment 3J of
the Arkansas River Basin. The receiving stream is a Water of the State classified
for secondary contact recreation, raw water source for public, industrial, and
agricultural water supplies, propagation of desirable species of fish and other
aquatic life, and other compatible uses.

303d List and Endangered Species Considerations

a.

303d List

The receiving stream is listed on the 303d list for nutrients. A TMDL for Town
Branch is scheduled to be completed in 2004. ADEQ believes that the limits
approved by EPA address the concerns about NH3-N and Nitrite + Nitrate -
Nitrogen, therefore no additional permit action has been included.

Endangered Species:
No comments were received from the U.S. Fish and Wildlife Service (USF&WS).

Therefore; no permit action is needed. Additionally, the discharge to the receiving
stream is an existing outfall, so no consultation with the USF&WS is required.

OUTFALL AND TREATMENT PROCESS DESCRIPTION.

The following is a description of the facility described in the application:

Outfall 001:

a. Design Flow: 4.0 MGD

b. Type of treatment: Biological nutrient removal system (includes bar screen, grit
removal, anoxic basins, oxidation ditch, clarification, disinfection by chlorination,
post aeration, aerobic digestion, dewatering, biosolids storage beds, land
application and composting of biosolids)

c. Discharge Description: treated municipal wastewater




Page 3 of Fact Sheet
Permit No. AR(0022403

A quantitative and qualitative description of the discharge described in the NPDES
Permit Application Forms received are available for review.
9. INDUSTRIAL WASTEWATER CONTRIBUTIONS.
a. INDUSTRIAL USERS
This facility does receive industrial wastewater. Based on the applicant’s effluent
compliance history and the type of industrial contributions, standard pretreatment
conditions are deemed appropriate at this time.

10. SEWAGE SLUDGE PRACTICES.

Sludge is land applied in accordance with the terms of the permit at the following

locations:
Land Owner Field Usable Acres Section Township | Range
1 13.1 21 20 North 31 West
0 19.4 21 20 North | 31 West
OO 3 17.5 21 20 North | 31 West
4 16.6 21 20 North | 31 West
1 23 5 18 North | 30 West
2 7 | 5 18 North 30 West
Hickcase 3 5.1 5 18 North | 30 West
4 112 5 18 North | 30 West
1 7.0 31 20 North | 31 West
Schlegel 2 21.5 31 20 North | 31 West
3 12.0 31 20 North | 31 West

11.  PERMIT CONDITIONS.

The Arkansas Department of Environmental Quality has made a tentative determination
to issue a permit for the discharge described in the application. Permit requirements are
based on NPDES regulations (40 CFR Parts 122, 124, and Subchapter N) and regulations
promulgated pursuant to the Arkansas Water and Air Pollution Control Act (Act 472 of
1949, as amended, Ark. Code Ann. 8-4-101 et. seq.).




a Interim Effluent Limitations

Outfall 001- treated municipal wastewater

Conventional and/or Toxic Pollutants

Page 4 of Fact Sheet
Permit No. AR0022403

" totalizing |

Flow N/A N/A N/A once/day
meter

j;’;;‘;“%;’ﬁ;‘:&hég“§§ 334 10 15 three/week | 6-hr composite

Total Suspended Solids (TSS) 500 15 23 three/week 6-hr composite

Ammonia Nitrogen (NH3-N)

(May - October) 100 3 45 three/week 6-hr composite

(November — April) Report Report Report three/week 6-hr composite

(colonies/100ml)

Fecal Coliform Bacteria (FCB) N/A 200 | 400 three/week Grab

Total Residual Chlorine (TRC) N/A Report (inst. max.) three/week Grab

Nitrate + Nitrite Nitrogen N/A Report 10 three/week Grab

Total Phosphorous N/A Report Report three/week 6-hr composite

pH N/A Ml Mo | threelwesk Grab

Chronic Biomonitoring N/A e P?; i once/quarter eas

ow composite

ii.

Solids and Foam: There shall be no discharge of distinctly visible
solids, scum or foam of a persistent nature, nor shall there be any
formation of slime, bottom deposits or sludge banks.




Page 5 of Fact Sheet
Permit No. AR0022403

b.  Final Effluent Limitations

Outfall 001- treated municipal wastewater

i. Conventional and/or Toxic Pollutants

Flow N/A N/A N/A once/day totalizing
meter
Carbonaceous Biochemical .
Oxygen Demand (CBODS) 334 10 15 three/week 6-hr composite
Total Suspended Solids (TSS) 500 15 23 three/week 6-hr composite
Ammonia Nitrogen (NH3-N)
(May — October) 100 3 4.5 three/week 6-hr composite
(November — April) Report Report Report three/week 6-hr composite
(colonies/100ml)
Fecal Coliform Bacteria (FCB) N/A 200 I 400 three/week Grab
Total Residual Chlorine (TRC) N/A <0.1 (inst. max.) three/week Grab
Nitrate + Nitrite Nitrogen N/A Report 10 three/week Grab
Total Phosphorous N/A 1 1.5 three/week 6-hr composite
Minimum | Maximum
pH N/A 6 s.u. 9 s.u. tiac npck Grab
e T See Page 13, #12h 24-hr
Chronic Biomonitoring N/A below once/quarter SOmpoHE

ii. Solids and Foam: There shall be no discharge of distinctly visible
solids, scum or foam of a persistent nature, nor shall there be any
formation of slime, bottom deposits or sludge banks.

12.  BASIS FOR PERMIT CONDITIONS.

The following is an explanation of the derivation of the conditions of the draft permit
and the reasons for them or, in the case of notices of intent to deny or terminate, reasons

suggesting the tentative decisions as required under 40 CFR 124.7 (48 FR 1413, April 1,
1983).




Page 6 of Fact Sheet
Permit No. AR0022403

Technology-Based versus Water Quality-Based Effluent Limitations and

Conditions

Following regulations promulgated at 40 CFR Part 122.44 (1) (2) (ii), the final
permit limits are based on either technology-based effluent limits pursuant to 40
CFR Part 122.44 (a) or on State water quality standards and requirements
pursuant to 40 CFR Part 122.44 (d), whichever are more stringent.

Technology-Based Effluent Limitations and/or Conditions

i.

General Comments

The permit must at least comply with 40 CFR 133 (Secondary Treatment
Regulation) when applicable.

Total Phosphorous reporting requirements are included as interim
limitations. Final Total Phosphorous limits of 1 mg/l as a monthly
average and 1.5 mg/] as a 7-day average have also been included.

The permit now contains monitoring and reporting requirements for the
months of November — April for NH3-N.

c. State Water Quality Numerical Standards Based Limitations

i.

Conventional and Non-Conventional Pollutants

The effluent limits for CBODS5, TSS, NH3-N, Nitrate + Nitrite Nitrogen,
pH, and FCB are based upon Section 6.301 of Regulation 6 — Effluent
Discharges to Losing Stream Segments, the current NPDES permit, and 40
CFR 122.44(1). The calculation of the loadings (Ibs per day) uses a design
flow of 4.0 MGD and the following equation (See below). The CBODS,
TSS, and NH3-N limitations are included in the updated Arkansas Water
Quality management Plan (AWQMP).

Ibs/day = Concentration (mg/1) X Flow (MGD) X 8.34




Page 7 of Fact Sheet
Permit No. AR0022403

d. Toxics Pollutants-Priority Pollutant Scan (PPS)

1.

ii.

iii.

General Comments

Effluent limitations and/or conditions established in the final permit are in
compliance with the Arkansas Water Quality Standards and the applicable
Water Quality Management Plan.

Post Third Round Policy and Strategy

Section 101 of the Clean Water Act(CWA) states that "...it is the national
policy that the discharge of toxic pollutants in toxic amounts be
prohibited...". To insure that the CWA's prohibitions on toxic discharges
are met, EPA has issued a "Policy for the Development of Water Quality-
Based Permit Limitations by Toxic Pollutants"(49 FR 9016-9019,3/9/84).
In support of the national policy, Region 6 adopted the "Policy for post
Third Round NPDES Permitting" and the "Post Third Round NPDES
Permit Implementation Strategy" on October 1, 1992. The Regional policy
and strategy are designed to insure that no source will be allowed to
discharge any wastewater which (1) results in instream aquatic toxicity;
(2) causes a violation of an applicable narrative or numerical State water
quality standard resulting in non-conformance with the provisions of 40
CFR Part 122.44(d); (3) results in the endangerment of a drinking water
supply; or (4) results in aquatic bioaccumulation which threatens human
health.

Implementation

The State of Arkansas is currently implementing EPA’s Post Third-Round
Policy in conformance with the EPA Regional strategy. The 5-year
NPDES permits contain technology-based effluent limitations reflecting
the best controls available. Where these technology-based permit limits do
not protect water quality or the designated uses, or where there are no